
EHLJ• (K)
73-12
V. 1
c.1

TOA MECUN TCA

SURVEY OF WASTEWATER TREATMENT FACILITIES __
AND RECEIVING WEATERS AND PRPOSED

PERFOMACE SPECIFICATIONS cmJ
MCGUIRE AFB AND FT DIX NEW JERSEY

Jiuly 1973 V
EHL(K) 73-12

CD-
VOLUME I OF TWO VOLUMES0

Go

J0

USAF ENVIRONMENTALCJ

HEALTH LABORATORY

KELLY AFB, TEXAS

ri fr

APPROVED FOR PUBLIC RELEASE AND SALE; DISTRIBUTO UNLIMITED JLf7

ill° ,



USAF ENVIRONMENTAL HEALTH LABORATORY (AFLC)

UNITED STATES AIR FORCE

KELLY AFB, TEXAS 78241

SURVEY OF WASTEWATER TREATMENT FACILITIES AND RECEIVING WATERS
AND PROPOSED PERFORMANCE SPECIFICATIONS

MCGUIRE AFB AND FT DIX NEW JERSEY

July 1973

EHL(K) 73-12

VOLUME I OF TWO VOLUMES

PREPARED BY REVIEWED BY

JAMES W. TR MBLAY, Cap USAF, BSC ALBERT M. ELLIOTT, Lt Col, USAF, BSC
[...]
d. Provide the Ft Dix and MAFB with
data and analyses to prepare an environmental assessment for alternative
courses of action.

e. Propose modifications to existing treatment facilities
to meet interim and long-range proposed performance specifications.

f. Identify for correction sources of untreated or in-

adequately treated industrial wastes.

g. Provide a baseline for evaluation of the effects of
future water pollution abatement efforts by the two military facilities.

2



B. HISTORICAL BACKGROUND

1. On 22 November 1971, the State of New Jersey's Depart-
ment of Environmental Protection (NJDEP) issued administrative cease
and desist orders to nine federal facilities located in New Jersey,
including Ft Dix and McGuire AFB. These orders alleged that under
critical low flow conditions in the receiving stream the discharges
from Ft Dix and MAFB secondary sewage treatment plants overwhelmed the
stream's assimilative capacity. A number of meetings and legal ex-
changes between the U.S. Attorney (Newark) and the NJDEP ensued. Pro-

hibition of technical dialogue with the NJDEP was imposed during the
initial legal exchanges. (See NJDEP Ltr to McGuire AFB, dated 22 Nov
1971, Appendix A).

2. On 9 December 1971 the MAFB Surgeon requested consultation
services of the USAF Environmental Health Laboratory/Kelly, (EHL/K)
through HQ Military Airlift Command (MAC) and HQ Air Force Logistics
Command (see USAF Dispensary Ltr, "Water Pollution Abatement Survey,"
dated 9 Dec 1971 and HQ AFLC Ltr, "Water Pollution Survey, McGuire
AFB, NJ," dated 23 Dec 1971, Appendix A).

3. In late February 1972, personnel of the EHL(K) conducted

a preliminary survey of MAFB and Ft Dix to determine the scope of future
local water pollution abatement efforts. As a result of this preliminary
survey, a comprehensive field study at the Ft Dix/MAFB complex was re-
commended and tentatively planned for the summer of 1972. (See EHL(K),
"Trip Report - McGuire AFB NJ," dated 7 April 1972, Appendix A).

4. Following a preliminary survey at MAFB and Ft Dix in late
February by EHL(K) representatives, the embargo on technical discussions
with the NJDEP was lifted. In late May, discussions among all interested
agencies (MAFB, Ft Dix, HQ USAF, HQ MAC, Region II EPA, Delaware River
Basin Commission (DRBC), N. Atlantic Army Corps of Engineers, EHL(K) and
NJDEP) were held at MAFB. (See EHL(K), "Trip Report - McGuire AFB NJ -
Special Project 72-1," dated 5 June 1972). These discussions concluded
that:

a. The Ft Dix/MAFB engineers would investigate the feasi-
bility of entering into one of the three known regional wastewater treat-
ment plans.

b. Concurrently, the Army/Air Force would initiate a study
of a total water quality management scheme for the Ft Dix/MAFB complex
from an economic, technical and environmental viewpoint. The EHL(K) was
requested by the Ft Dix/MAFB authorities to coordinate the required field
studies.

3



c. Active participants in these field studies would
meet again to coordinate necessary details.

5. In mid-July EHL(K) representatives visited MAFB and Ft Dix
to coordinate the technical aspects of the proposed field study with the
MAFB/Ft Dix authorities, the EPA, the Army Environmental Hygiene Agency
(AEHA), the Ist Army Medical Laboratory, and the NJDEP. (See EHL(K),
"Trip Report - McGuire AFB NJ - Special Project 72-1," dated 20 July 1972,
Appendix A).

a. The Ft Dix and MAFB engineers were to continue in-
vestigations of the feasibility of entering into the North Burlington
County regional waste treatment plan. Timely realization of this re-
gional plan had been enhanced with the 12 July 1972 formal action by the
Burlington County NJ Board of Freeholders, legally creating the North
Burlington County Sewerage Authority (NBCSA). The NJDEP, Region II EPA,
and DRBC view this plan favorably as conforming with the overall water
quality management goals for this area. The representative of the NBCSA
had agreed to invite the Ft Dix and MAFB authorities to the Authority's
initial meetings.

b. The Ft Dix and MAFB authorities had requested that
the EHL(K) and the Ist Army Med Lab conduct a comprehensive field study
at the Ft Dix/MAFB complex in September-1972.

6. During the month of September 1972, a comprehensive field
survey at the Ft Dix/MAFB complex was accomplished by the Special Projects
Division, EHL(K), in cooperation with the U.S. Army Environmental Hygiene
Agency, the lst Army Medical Laboratory, the Federal Environmental Pro-
tection Agency (Region II), and the State of New Jersey DEP and Division
of Fish and Game. (See EHL(K), "Trip Report- Special Project 72-1,
McGuire AFB NJ," dated 18 October 1972, Appendix A). In early November
1972, the EHL(K), issued a preliminary report of the findings of the field
study. (See EHL(K) Technical Report - "Preliminary Report - Survey of
Wastewater Treatment and Receiving Stream, McGuire AFB and Ft Dix, New
Jersey," EHL(K) 72-23, November 1972).

III. DISCUSSION

A. General Description of Ft Dix and McGuire AFB Complex.

1. Geography

MAFB is contiguous to Ft Dix and the community of Wrights-
town, NJ which is geographically located approximately 25 miles east of
Philadelphia PA and 12 miles southeast of Trenton NJ. The major portion
of Ft Dix and MAFB (approximately 37,000 acres) lies within North Burlington
County NJ. MAFB in most part is surrounded by Ft Dix Military Reservation.
The main cantonement area of Ft Dix is located in the northwest section of

4



the reservation. M AFB is situated east of and adjacent to the main

cantonement area of Ft Dix.

2. Climate

The Ft Dix Military Reservation is situated on the coastal
plain of New Jersey and the climate is affected by moist maritime air
and frontal movements of polar air masses from the northwest. The climate
is relatively temperate; average temperatures range from 35 degrees F in
January to 76 degrees F in July. Freezing weather may be expected during
October to April. The annual average precipitation is 42 inches, with the
highest monthly average between 4 and 5 inches. The prevailing winds are
from the west and southwest. The average wind velocity is generally less
than 12 knots.

3. Geology

Soils vary from medium and fine grained sands to silty
sands with most undisturbed areas covered with a mantle of humus top
soil of 3 to 12 inches. The average frost penetration is approximately
4 to 6 inches.

4. Topography

The terrain on Ft Dix Military Reservation is sliqhtly
rolling with elevations ranging from 100 feet to 200 feet above sea
level. The slope of the land in the developed areas of the reservation
falls in both a northerly and southerly direction. The terrain varies
from open fields to deciduous and evergreen wooded areas containing dense
brush and bog sections in the low-lying areas.

5. Hydrology

The major portion of storm runoff from the main cantonement
areas of Ft Dix and MAFB discharge to the north into the Crosswicks Creek
river basin and to the south into the Rancocas Creek river basin, thence
to the Delaware River. The ground water table during the dry season varies
from 6 to 10 feet below the surface and during the spring rains the water
table rises to the ground surface. Figure 1 is an area surface drainage
map.

6. Water Supply

Potable water for Ft Dix is obtained from a combination of
deep wells and surface water sources, while MAFB obtains its potable water
exclusively i7rom on-base deep wells.

5



e 1.

CY) Z0

~~411

tI N. S_

/) 
1='

CO 4J (A .
4. 

a) S_ S_t It
.k,Z ~ ).

'LI

ILAA

7 n'', 
*

j~, ; 14;~L..r1  ~7' ,, /(bJ

6l



7. Basic Missions

Ft Dix serves as a basic military training center. MAFB
serves as a port of aerial embarkation for Military Airlift Command.

8. Resident Populations

The work force on Ft Dix is made up of approximately
30,000 civilian and military personnel. The work force on MAFB is made
up of approximately 15,000 civilian and military personnel.

9. Sanitary Sewage Treatment

Sewage treatment on Ft Dix is provided in a secondary
treatment plant having a design capacity of 3.0 MGD. Treated effluent
from this plant is discharged into the headwaters of South Run, a tri-
butary of Crosswicks Creek. Sewage treatment on MAFB is provided in a
secondary plant having a design capacity of 1.25 MGD. Treated effluent
from this plant is also discharged into South Run approximately 1.5
river-miles downstream from the Ft Dix outfall.

B. Applicable Water Quality Criteria and Interim Performance
Specifications.

i. Applicable Directives

Current Federal Laws, Executive Orders, Department of
Defense Directives, and Air Force/Army Regulations require Ft Dix and
MAFB to comply with all applicable federal, state and local water
pollution abatement and control criteria. Current directives also re-
quire the waste discharger to propose performance specifications for
his waste water treatment facilities that will, as a minimum, provide
for conformance with all known water quality requirements.

2. Proposed Interim Performance Specifications.

Appendix F contains the proposed interim performance
specifications for the Ft Dix and MAVFB sewage treatment facilities and
the pertinent criteria on which these performance specifications have
been based. The proposed performance specifications were verbally coordinated
with the NJDEP and EPA, and should apply for the interim perioa until
a final decision is reached concerning a basin-wide regional wastewater
management program involving both Ft Dix and MAFB (discussed in Part III.
E.). Long-range performance specifications for the Ft Dix and MAFB
sewage treatment facilities may be developed and negotiated at a future
date if regionalization of wastewater treatment in this drainage basin
does not materialize. Table 1 contains the proposed interim performance
speci fi cations.

7



TABLE 1. Proposed Interim Performance Specifications for
Sewage Treatment Facilities at Ft. Dix and MAFB.

Parameter Proposed Specifications

5-Day Biochemical Oxygen Demand 90 percent removal or 25 mg/l which-
ever is more stringent.

Suspended Solids 90 percent removal or 100 mg/i which-
ever is more stringent.

Chemical Oyxgen Demand 80. mg/l
Dissolved Solids 400. mg/l
Detergents (MBAS as LAS) 3.0 mg/l
Phenols 0.015 mg/l
Oil and Grease 10. mg/l
Mercury 0.01 mg/l
Total Chromium 0.10 mg/l
Hexavalent Chromium 0.10 mg/l
Lead 0.10 mg/l
Zinc 0.60 mg/l
Copper 0.20 mg/I
Silver 0.01 mg/l
Nickel 0.05 mg/i
Arsenic 0.10 mg/l
Cyanide 0.01 mg/l
Barium 2.00 mg/l
Aluminum 1.00 mg/l
Cadmium 0.02 mg/l
Fecal Coliforms (Geom. Mean) 300/100lml
Debris, Scum, Float. Materials None
Toxicity (1:1 Dilution) <96-hr TL50
Odor (Threshold Odor No) 250
Chlorine Residual 1 mg/l following 30 minutes

contact time.

8



C. Wastewater and Its Treatment at Ft Dix and MAFB.

1. Fort Dix

a. General Description of Domestic Waste Treatment Plant.

The high rate trickling filter sewage treatment plant
at Ft Dix has a rated capacity of 3.0 MGD. This plant was originally
constructed in 1943. An older, standard-rate, fixed nozzle biofiltration
plant (design capacity - 1.25 MGD) has been used intermittently in recent
years to treat waste flows exceeding the 3.0 MGD capacity of the newer
plant. The basic unit operations and processes included in the 3.0 MGD

plant are: bar screen; grit chamber; primary sedimentation; trickling
filters; secondary sedimentation; recirculation facilities; effluent
chlorination; sludge handling facilities, including anaerobic digestion
and digested sludge drying beds. Figure 2 is a simplified schematic flow
diagram of the Ft Dix sewage treatment facility.

(1) Recirculation Scheme

Recirculation of waste in a high rate trickling
filter is considered advantageous for several reasons. Among the ad-

vantages may be included: resistance to shock loads, increased removal
of dissolved orqanics, enhanced suspended solids removal and equalization
of variations in raw sewage strength. The rate of recirculation versus

the rate of raw sewage flow, the recirculation ratio, will vary between

I and 10, or even higher at some high rate trickling filter installations.
A total of 6.6 MGD of sewage is continuously recirculated in the Ft Dix
plant, 3.3 MGD are recirculated from the final clarifier effluent to the

trickling filter influent, and 3.3 MGD from the final clarifier effluent,
including sludge underflow from the final clarifier to the primary clarifier
influent. Sludge removed in the primary clarifier is transported to the anaer-
obic digesters. At the plant's design capacity of 3.0 MGD, the recirculation
ration is 2:1.

(2) Expected Efficiencies

Since a trickling filter sewage treatment plant
involves biochemical and physical processes the BOD5 and SS determinations
are the principle yardsticks used to measure both the characteristics of
the applied loading and the quality of the final effluent. A well de-
signed and well operated high-rate trickling filter treatment plant such
as the Ft Dix facility may be expected to consistently achieve 85 percent
removal of BOD 5 and SS.

(3) Plant Monitoring/Control

Plant daily monitoring and control operations are
excellent. Daily operating parameters and sample analyses are recorded

9



To

S(3.0) South

-By-Pass

. ............

\ I

i , JI / ,

" __ 'N48) (31

(3 .15 _"_ (3> /'. .

(3.). .{Re irc. (3.W 3)~ (33)'( ( .3) / .-

(33.5
((,i70 (4.,& " 4.8) (3.3) ( "

(3.15 .-- . ,,( \: {Z,. ...

INotes: All flows, in MGD.
Sludge from Primary Clarifiers to Digesters not showa

Primary Trickling Final Clarifiers Effluent
Headworks Clarifiers Filters Recirc. Pumping LChlorination

FIGURE 2. Simplified Schematic Flow Diagram - Ft. Dix Sewage Treatment
Plant at Design Flow of 3.0 14GD.

10



TABLE 2. Routine Plant Monitoring, Ft. Dix Sewage Treatment Plant.

Raw Primary Filter Final

Parameter General Sewage Effluent Effluent Effl uent

" PreLipiLation(in/day) D ....
Wind Direction D ....
.5 Air Temerature(OF) D ....

X- Flow (Avg) D - -

'5: Flow (Max) D - -

- Flow (Min) D - -

Recirculation D ....

BOD5  - WD WD WD WD

- Suspended Solids WD WD WD WD

t Settleable Solids - WD WD - WD

. Dissolved Oxygen - - WD WD

_ pH - WD WD - -

Chlorine D -

Application (lb/day)
. . Chlorine Residual D

'''- (rig/1) _ _ _ _ __ _ _

, Raw Sludge Pumped D
S (gal)o (a (f 3 )

(n - Grit Removed (ft M

M (a BOD 5  W ---
u S.- Dissolved Oxygen W ---

*Code: D = Daily; WD = Weekdays; W = Weekly M Monthly

11



on Utilities Operating Logs (DA Forms 5-60 and 5-61). Table 2 contains

a summary of the routine plant monitoring program.

b. Historical Data Summary

Plant operating logs for two extended periods (Aug
70-July 71 and Mar 72 - Sep 72) were analyzed. Included in these
analyses were evaluations of the operating data on a seasonal basis.
The following discussion contains a summary of historical data for the
Ft Dix treatment facility for waste volumes, effluent characteristics,
and removal efficiencies. Appendix D contains detailed operating log
data summaries.

(1) Waste Volumes

In general, the Ft Dix waste volumes have
decreased considerably since January 1972 due to a gradual reduction
in the resident population on the base. During the Aug 70 through
July 71 period, the average daily waste volumes treated by the Ft Dix
facility exceeded the plant's design capacity of 3.0 MGD 60 percent of
the time. During the Mar-Sep 72 period, the plant's average design
capacity was exceeded only 11 percent of the time. A comparison of a
dry month (Sep 70) with a very wet month (Feb 71) revealed that a 90
percent confidence level, the mean daily flow during the wet month was
significantly greaLer than For the dry month1 (see Table 3), nnd excees,d
the plant's capacity more than 95 percent of the time. A direct cause-
and-effect relationship was not developed between sewage flows and wet
and dry weather conditions. However, the increase in waste flows
during wet weather periods does suggest ground water infiltration into
the sanitary sewer collection system.

Table 3. Ft Dix Sewage Plant Raw Sewage Flow Statistical Data
Summary, Aug 70 - Sept 72.

Raw Sewage Flow (MGD)

Period Range Mean Median 90% CI N

Sept 70 2.35-3.73 3.04 3.10 2.97 - 3.11 30
Feb 71 2.92-4.89 3.69 3.60 3.59 - 3.79 28
Aug 70-July 71 2.96-4.89 3.10 3.10 3.07 - 3.13 366
Mar 72-Sept 72 2.14-3.97 2.74 2.75 2.72 - 2.76 177

12



(2) Effluent BOU 5 and Removal Efficiency.

Effluent BOD 5 data was available only for week
days (Monday - Friday). An analysis of data contained in Tables 4 and 5
reveals that the weekday effluent BOD5 and removal efficiencies have rc-
mained relatively constant. There was no significant difference in the
mean weekday effluent BOD 5 while at a 90 percent confidence level the
BOD5 removal efficiency during the period of lower hydraulic loading
(Sep 70) was significantly greater than for all other periods. Worthy
of particular note is the weekday BOD5 mass emission rate (MER) for the
most recent period (Mar-Sep 72) was approximately 560 pounds per
day while during the Aug 70-July 71 period the MER was 620 pounds per
day.

Table 4. Ft Dix Sewage Plant Effluent BOD 5 Statistical Data
Sumary, Aug 70 - Sept 72.

__ Effluent BOD; (mg/1)
Period Range Mean Median 90% CI N .........

Sept 70 13 - 40 25.1 26.3 23.1 - 27.1 18
Feb 71 11 - 37 22.7 22.2 20.4 - 24.9 18
Aug 70-July 71 10 - 42 23.9 24.5 23.2 - 24.6 181
Mar 72-Sept 7Z 7 - 4 5  24.4 24.0 23.4 - 25.2 ,iG

Table 5. Ft Dix Sewage Plant BOD5 Removal Efficiency Statistical
Data Summary, Aug 70 - Sept 72.

B Dr Removal Efficiency (Percent)
Period Ranqe Mean IMedian 90% CI N

Sept 70 87.3 - 95.4 91.4 92.0 90.6 - 92.1 18
Feb 71 81.4 - 94.2 88.6 89.0 87.4 - 89.9 18
Aug 70-July 71 75.8 - 98.9 90.2 91.0 89.8 - 90.5 152
Mar 72-Sept 72 70.0 - 96.6 88.7 89.5 88.2 - 89.3 115

13



(3) Effluent Suspended Solids (SS) and Removal Efficiency

Only weekday SS data was available. The effluent
weekday SS concentration was significantly lower during the period of
lower hydraulic loading than for all other periods, while the mean week-
day SS removal efficiencies for all periods were relatively constant.
The weekday suspended solids MER for the periods Aug 70-July 71 and Mar-
Sept 72 were 465 pounds per day and 480 pounds per day respectively (see
Tables 6 and 7).

Table 6. Ft Dix Sewage Plant Effluent SS Data Summary, Aug 70 -

Sept 72.

Effluent SS (m,/l)
Period Range Mean Median 90% CI

Sept 70 7 - 22 13.7 14 12.6 - 14.7 19
Feb 71 11 - 65 21.6 16 16.7 - 26.5 15
Aug 70-July 71 7 - 65 18.0 15 17.2 - 18.8 174
Mar 72-Sept 72 4 - 74 21.1 18 19.6 - 22.6 120

Table 7. Ft Dix Sewage Plant SS Removal Efficiency StatisLical
Data Summary, Aug 70 - Sept 72.

SS Removal Efficiency (Percent)
Period Range Mean Median 90% CI N

Sept 70 86.6 - 92.7 90.2 91.0 89.6 - 90.8 17
Feb 71 50.0 - 94.5 85.7 90.7 81.5 - 89.9 17
Aug 70-July 71 55.0 - 97.9 87.6 89.5 86.7 - 88.5 167
Mar 72-Sept 72 56.7 - 96.3 89.2 90.5 88.7 - 89.7 119

c. Field Survey Results (11 to 23 Sep 1972)

Flow proportional samples at the Ft Dix waste
treatment plant were obtained for two distinct periods: one
period of seven consecutive days for 24-hour samples; and one period

of 5 weekdays for 12-hour samples (0800-2000 hours). Appendix B, "Field

Survey Procedures," contains locations of sampling stations, and analy-

tical procedures used. Pertinent field survey data tabulations sum-
maries are contained in Appendix C.

14



(1) Waste Volumes

The total daily flow at the Ft Dix plant during the
12-day field survey period ranged from 2.68 MGD to 3.21 MGD. The weekday
average was 3,05 MGD while the weekend average was 2.48 MGD. The in-
stantaneous peak flows were: weekdays - 5.16 MGD; weekend - 4.10 MGD.
Figure 3 is a composite graph of hourly variations in average flow for a
typical weekday (3-day average) and a typical weekend (2-day average).
Waste volumes recorded during the 12-hour (0800-2000 hours) weekday com-
posite sampling periods ranged from 55 to 62 percent of the total daily
flow, averaging 59 percent.

(2) Raw Waste Characteristics

In addition to the normal characteristics for
domestic wastes (BOD5 and SS) other constituents were measured to
characterize the industrial waste fraction of the wastewaters and to
determine the nitrogen and phosphate forms present. Table 8 contains a
summary of selected constituent concentrations noted for the 24-hour and
12-hour weekday and 24-hour weekend sampling periods. The raw waste is
characterized as medium strength domestic sewage with only minor fractions
of industrial wastes. As expected, the strength of the raw waste was
higher for the 12-hour composite samples. In general, the concentrations
of those constituents characteristic of industrial wastewaters were lower
during the weekend 24-hour sampling period. Worthy of particular note are
the concentrations of silver. During five weekdays of 24-hour sampling
approximately 5.3 pounds of silver were contained in the Ft Dix raw
wastewaters.

(3) Treatment Efficiencies

Tables 9 and 10 contain summaries of field survey
influent and effluent concentrations of selected constituents in the Ft
Dix sewage plant for the 7-day, 24-hour and 5-day, 12-hour composite
sampling periods, respectively. Removal efficiencies for oxygen demands
and suspended solids for each major unit process are included with over-
all efficiencies for the entire treatment process for all selected con-
stituents based on raw sewage influent concentrations. Comparisons of
these data with data obtained during the 12-hour, 5-day sampling period
must be evaluated in light of the different sampling periods used (see
Appendix C). In general, the overall removal efficiencies noted for the
5-day, 12-hour composite sampling period are higher than for the 7-day,
24-hour period, while the raw sewage and final effluent are somewhat
stronger, suggesting slightly more efficient operations during periods of
slightly heavier hydraulic and organic loadings.

15



4.0

4.0 -~ Weekday,.

weekday avq 3.05 MGD ~~

3.0

S2.5 - weekend avg: 2.48 MGD

1.51 ------
1.01 .J1,

6 1218 24.

Time of Day (Hours)

FIGURE 3. Composite Hour Ily Raw Waste Flow Variations -Ft.

Dix Sewage Treatment Plant, September 1972.

16



0 cn 00 Lr) 0

0 % C) ~00 r- OOOC,4000
o 91 0a 07% ~ 0 * () . .

C'.J CU. cy1 CO -D - -% C 00 C nr- OOfC C C;00

C-4 m 'T H - r-q VC14H v

r-4
0

1-#t

41~~~~0 0l C 0Lr 0C 1
r-I CO v C14 H

Q~ 0 Ou~0~
.rj mN C14'-t- toc e' i

4.J -

u

0 W

r - -IN e-4 C4~C4 %

H~~OvID 0 91 cqrlI 000 r- .I0
0) ~ ~ ~ H- H1 'T r4r4 ' 060 C ocq 8C;

0 r-- -.0 %.00-I 0 Lf) 0 0 c C

co z 0 0
P4 "'0"0 c".'rqc4 c;4 010 HOm6 ;c

Iq -n r-i H C O H r-i V CNIlv-I V

410 0 0 ent- C C4

(n 0 C l C

40 0 N-I- m v-It-I 4 r-4 v~

0 %D .DLr) C)~0rI

1-4 m 04 C C) m0C n 1 . 1 . . 9 .

C1 -;r CO D e''-~I aCr40 -ic 0010f) -iO

H
(1 CO -zrc c 1

.r p ~ 0: -t tnCO c)c oN%ac) co r 0 0 000C
I 4I C4 %D C4%D r- CO lI

00 -

HOq 0
o 0.

41 4h H -
HO0 4

m En . 0)4
co-C I

Hd H 1c0 bo
kZ 0 0 0

04 10 (on 4
C-) 0 H ~0 H n 4

17



i121 Ij01: C
Cl) 4- co

0~ p~
4 *4 IC-jI-II 1 1 1

o 0H _ _ _ _ _ _ _ _ _ 
r

41 P4 ,-.. 4-1(O

pe, -H H" c'TJI "

44 C', 0 1 C, C C-4 C000
41 '.CY) r-i CNJ 0 r- H V

0 - r4 H C4

o 1 0' r, r- O

0) :: %o. r- - CYN
cPO) I 0 o'1C) 11 I

4 C) 0'

H 4.'
1" 44 d IO Y

0 O

r i '-''l H

P.4 *4-4 0- O0 r, W r- o 0olI 11 I

a) ;> HCd a' ~ HC4

fly 4 0C-4 %D C14

4- r)mcn0

a'r--4C~ r1 11 11

444 HCr)

UCO 
W__-4 ____n__CD_ 

__n

I~~c I__ IC4~

It ce 00 CY
0) Cf 0Co00 ON 0 CH c.JC-

Ent~4. C-4 Iv

H4 
r- -i 0 C

0 4-1 4) 0H 4 )C ',

H4. 
a)) 4)~O~

U2r 4.J$-
-i 0ooJ-d .mH En ~ Cd

41C r- HtJ-~4 ., ~

18



SQ) r C , co -4 , r-i n ON

W--Ln)-I-- I 1 " I I I I I: I

? +

4 -. ,- (7N V
I.H 44--)-- -CD 1 C

rld , v

- ,-'-C-A

H ~~~ ~~44 * bQ~,-'aH~'

vv

0

-,t,IC-:c r-.

J-p 4v-o

v -
Lr
I o _ _1 1

P44 I r,%D

rcl

I~A

bo I- I I . I I I I
r4 r

4.4C e- CY)O O

r _

4 ,-.) H 'cr. P.CJr4.

E.EQ

P4 -r I Ln c

H4 0 'TU) c cn

419



(a) Unit Process Efficiencies

Following is a brief discussion of unit
process efficiencies noted during the field survey.

1. Primary' Clarification

The expected efficiencies for BOD5
and SS reduction in primary clarification are 35 percent and 65 percent
respectively. The BODS removal efficiency noted during the field survey
(approximately 60 perc6nt) was somewhat above the expected level, The
SS removal efficiency (approximately 43 percent), however, was found
to be below the expected level. The surface loading rate was calculated as
720 gal/ft 2/day within the recommended range of 600-800 gal/ft2/day. The
calculated mean detention time of 1.97 hours was also within the recommended
range of 1-2 hours. The weir loading rate was calculated as 13,800 gal/
ft/day, within the recommended 15000 gal/ft/day. The apparent inefficient
SS removal in these primary clarifiers may be a result of occasional ex-
cessive weir loading rate and inefficient sludge removal from the clari-
fiers. Operational problems with the primary clarifier sludge scraping
mechanism were encountered during the field study but were corrected
toward the end of the field sampling period.

2. Trickling Filtration and Final Clarifi-
cation.

The theoretical BOD5 unit reduction
efficiency across this plant's trickling filter and final clarificrs,
as calculated by the National Research Council (NRC) formula, is 81.4
percent. The actual BOD5 removal efficiency (24-hour samples) was 71.6
percent. The hydraulic loading was calculated as 15.8 MGAD within the
recommended range of 8.7 to 44 MGAD for high rate filters. The organic
loading, including recirculation, was calculated as 1,740 lb/ac-ft/day
within the recommended range of 1,100 to 13,000 lb/ac-ft/day. BOD re-
moval by trickling filters is affected by climatic conditions. The re-
moval efficiency noted during the field survey was probably depressed
because of the colder sewage, and somewhat influenced by the depressed
solids removal in both the primary and secondary clarifiers.

3. Final Chlorination

The expected reduction in BOD5 through
application of chlorine to such a secondary effluent should range from
10 to 35 percent, depending on the condition and stage of decomposition
of the organic matter, the contact time, the pH, and temperature. No
reduction in BOD5 was noted during the field survey. An increase in

20



suspended solids was noted, and probably accounts for the lack of BOD5

reduction by chlorination.

(b) Overall Plant Efficiencies

Overall, the BODr removal efficiency was
somewhat above the expected level, while the"SS removal efficiency was
somewhat lower than the expected level.

(4) Treated Effluent Disinfection

A single unit vacuum solution feed gas chlori-
nation is being used for metering and injecting a chlorine solution into
the sewage plant final effluent. During the field survey an existing
final clarifier from the 1917 plant facilities was being used as a
chlorine contact chamber. Periodically, settled siudge collected in this
clarifier is pumped to the anaerobic digesters. The total estimated
detention time achieved in this chlorine contact chamber exceeds 60
minutes at an average daily flow of 3.0 MGD. The existing chlorine con-
tact chamber which was not being used during the field survey provides
a chlorine contact time of 15 minutes at a flow of 3.0 MGD.

(a) Chlorine Dose Rate

The chlorine delivery rate is cunsLanL at
approximately 100 lb/day. At the plant's average design flow of 3.0
MGD this chlorine dose rate results in an average daily application of
3.8 mg/l of chlorine. During the field survey 11 - 22 Sept), the daily
chlorine delivery rate ranged from 64 to 122 lb/day, averaging 94 lb/day.
The average daily dose rate ranged from 2.6 to 4.7 mg/l, averaging 3.8
mg/l. At sustained peak flow (4-hour duration, 3.9 MGD) the average
chlorine dose rate was 2.5 mg/l. The recommended dose rate for this
plant ranges from 3.0 to 15.0 mg/l. The State of NJ requires a 30-minute
contact time at design flow with a free chlorine residual of 1.0 mg/l in
the final effluent. The final effluent free chlorine residual noted
during the field survey ranged from 0.0 to 0.6 mg/l, averaging 0.26 mg/l.

(b) Effluent Bacteriological Quality

Bacteriological analyses of this plant's
chlorinated effluent were accomplished during the field survey. There is
no NJ State standard for sewage plant effluent bacteriological quality.
The receiving water standard; however, limits the concentration of fecal
coliforms to a maximum geometric mean of 200/100 ml in the stream. The
geometric mean of 6 day-time samples from the final chlorinated effluent
of the Ft Dix plant was less than 233 fecal coliforms per 100 ml (see
Appendix G).

21



(5) Effluent Toxicity

The DRBC effluent quality criteria require that
the toxicity of the Ft Dix effluent be less than the 96-hour TL50 in a
1:1 dilution. Two species of test fish (fathead minnows from EHL(K)
Laboratory culture and native sunfish from the Crosswicks Creek water-
shed) were exposed to 100 percent of prechlorinated effluent with
aeration for a period of 96 hours. No mortality was experienced for
either test species, documenting the absence of acutely toxic elements
in the effluent (see Appendix G).

(6) Compliance with Proposed Performance Specifications

Appendix F contains a detailed sunnary of plant
effluent characteristics compared with the proposed interim performance
specifications. Table 11 contains a summary of data for parameters noted
during the field survey that were not in compliance with the proposed
specifications. The effluent characterisitcs for all other parameters
complied with the proposed limits.

Table 11. Parameters Noted During Field Survey Not in Compliance
with Proposed Performance Specifications - Ft Dix
Sewage Plant.

Mean Effluent Concentration
Performance or Removal Efficiency

Parameter Specification 24-hr, 7 Day 12-hr, 5 Day

BOD5 90% Removal 5"89.7% -

SS 90% Removal 79.7% 82.5%
COD 80 mg/l - 94.4 mg/l
Phenol 0.015 mg/l - 0.019 mg/l
Oil & Grease* 10 mg/l 115.7 mg/l 69.5 mg/l
Aluminum 1.0 mg/l 1.4 mg/l -
Silver 0.01 mg/l 0.012 mg/l

* Note: Validity of 0 & G data questionable.

2. McGuire AFB

a. General Description of Domestic Waste Treatment Plant

The high rate trickling filter sewage plant at MAFB has
a rated capacity of 1.25 MGD. This plant was originally constructed in 1950.
The basic unit operations and processes included in this plant are: bar
screen/comminuter; grit chamber; primary sedimentation, trickling filters;

22



secondary sedimentation, recirculatjon facilities; effluent chlorination;
sludge handling facilities, including anaerobic digestion and digested
sludge drying beds. Figure 4 is a simplified schematic flow diagram of
this facility.

(1) Recirculation Scheme

An average total of 1.28 MGD of sewage is inter-
mittantly recirculated in the MAFB plant from the final clarifier effluent,
including sludge underflow from the final clarifier to the primary clari-
fier influent. Sludge removed in the primary clarifier is transported to
the anaerobic digesters. At the plant's design capacity of 1.25 MGD, this
rate of recirculation results in a recirculation ratio of 1:1. The plant's
capacity for recirculation is 2.50 MGD or a ratio of 2:1.

(2) Expected Efficiencies

Like the sewage plant at Ft Dix, the MAFB secondary
sewage plant may be expected to consistently achieve 85 percent removal
of BOD 5 and SS.

(3) Plant Monitoring and Control

(a) Daily plant monitoring and control operations
are excellent. Daily operatinq parameters and sample analyses are re-
corded on Water Pollution Control Utility Operating Logs (AF Forms 1462
and 1463). Table 12 contains a summary of the routine plant monitoring
program.

(b) Historical Data Summary

Plant operating logs for the MAFB plant
were analyzed. The following discussion contains a summary of MAFB plant
operating data for waste volumes, effluent BOD5 and SS, and removal ef-
ficiencies. Appendix D contains detailed operating log data summaries.

1. Waste Volumes

The MAFB mean daily waste volumes have